i~ ~ GENUINE
CHASSIS @ PAHTS=

H

N~

B-987

Reference numbers only are shown in illustration. Use I H C part numbers in ordering.
Unnumbered parts in the illustrations are the same as corresponding pares shown with numbers.

FINAL DRIVE—STEERING BRAKES AND CONTROL

11‘(958 DXA | | STeeriNe BRAKE Banp, CENTER WITH LINING, JH96I DA aND

_ 14 Rivers, 21406 H (oroer 53520 DA or 68632 D)

L7962 D 2 | STEERInG BRAKE BAND JOINT PIN

CoTTER PiN, 3/32 x "

53489 DXA 3 |Steerine BRAKE BaND, FRONT, CoMPLETE (Oroer 53520 DA or 63632 D)
47959 DxA STeerine BRaKE Banp, Rear, CowprLeTe (OrpEr 53520 DA or 68632 D) {
53520 DA 5 |STeerine Brake BanD (WiTH Woven Linine), COMPLETE L S
(Wit Work ror 47953 DXA, 47959 DXA, ano 53439 DXA)
(68632 D WiLL Work) 2

Mo e = o

+=




—153 —

CHASSIS

GENUINE
@) PARTS

ot REF: DESCRIPTION SERIAL NUMBER it
63632 D 5 |Steerinc Brake Banp (WiTH MouLoeo Liwing), COMPLETE
(WiLe Work ror 47958 DXA, 47959 DXA ano 53439 DXA)
(53520 DA WiLL Work) ]
L6028 o 6 |SteerinG BRAKE BAND ADJUSTING BoLT SPACER 2
Léoz9 D 7 | STEErING BrAkE BAND RELEASE SPRING 2
L1509 D 8 | STeerinNe BRAKE BAND RELEASE SPRING WASHER 2
480kt D 9 |STEerING BRAKE BAnD Pivor JoiNT Pin TCB.501 To 1274 2
57905 D 9 | STEERING BRAKE BAND Pivor JOINT PIN TCB 1275 Up 2
21406 H 10 | Steerine BrRAke Banp Lining River, .186 x 3/8¢
(Type "C" - PLaIN BrAss) (Woven Lining) © 76
2144Y 1 10 | Steerine BrRake Bawo Liking River, .186 x 1/2"
(Tyre "C" - PLAIN Brass) 8
47961 DA I1 | STEERING BRAKE BanD LiNiNg (Oroer 68630 D or 63636 D) 6
68630 D Il |STEERING BRAKE BAND LINING - Woven, COMPLETE
(WiLL Work For 47961 DA) (68636 D WiLL Work) 2
68636 D 1| |Steerine BrakE Banp LiNiNg - Moulpen, COMPLETE
(68630 D WiLL Work) 2
51399 D 12 | STEERING BRAKE BanD ANncHor SPrine (OrRoEr 56479 D) TCB 501 1o 1774 |
56&'{5 D 12 | STEERING BRAKE BAND ANCHOR SPRING TCB IT75 Up 2
56479 D 12 | STeEErRIne BRAKE BAND ANCHOR SPRING, 56475 D
WITH 2 Hooks,. 56477 D (wiLL work For 51399 D) TCB IT75 Ue 2
S6477 D 13 | STEERING BRake Banp ANcHoR SPRING Hook TCB 775 Ue )
53495 p 16 | STEERING BRAKE Rob RETURN SPRING 2
84kl p 17 | STEERING BRAKE LEVER 2
CAaP Screw. 1/2 x 2-1/U" N.F. Hex. Heao 2
Hex NuTt, 1/2" N.F. 2
LOCKWASHER, |/2" 2

(*) 68 RequiReD WiTH MouLbep LINING



__]5h -

CHASSIS

GENUINE

@D panrs

N:‘:“:ER ':‘E‘;'_ DESCRIPTION SERIAL NUMBER R:g'n } }
Y6022 DA 18 |STEERING BRAKE ANCHOR SPRING ANCHOR 2
Hex. Jam Nut, I" N.C. z 2
LocKWASHER, |" 2
53490 D 19 | Steerine BRAKE BAND SET SCREW 2
Hex. Nut, 5/8" N.C. 2
20841 D 20 | SteerinG BRAKE LEVER KEY 2
53497 D 21 | Steerine BRAKE RoD RETURN SPRING A NCHOR 2
L1519 D 22 | STEERING BRAKE PEDAL SHAFT DIRT SeAL 2
53503 D 23 |STEERING BRAKE PEDAL SHAFT AND ApJusTER, L.H. I
53504 D 23 | STEERING BRAKE PEDAL SHAFT AND ADJUSTER, R.H. 1
53514 D 24 | STeeriNG BRAKE PEDAL ADJUSTER Lock, COLLAR AND LOCKWASHER 2
53506 D 25 | STEERING BRAKE RATCHET PAWL WITH SHAFT, L.H. I .\aui‘I:
Cotter Pin, 1/8 x 5/8" [
53507 D 25 |STEERING BRAKE RATCHET PAwWL WITH SHAFT, RH, |
Corter Pin, 1/8 x 5/8" I
8625 b 26 | STEERING BRAKE PEDAL PAD AND Rop 2
46275 D 27 | SteerinG Brake PEDAL PAD AND RoD SwivEL 2
- Hex. Nut, 5/8" N.F. 2
LocKwASHER, 5/8" 2
8ilio D 28 | Steerine BrAKE PEDAL, L.H. i
Cap Screw, 1/2 x |-1/2" N.F. Hex. Heap |
CAp ScRew, |/2 x 3" N.F. Hex. Heap I
LockwASHER, |/2" 2
8441 D 28 | STeerine BRAKE PeDAL, R.H. |
Cap Screw, |/2 x 1-1/2" N.F. Hex. Heap I _
Cap Screw, 1/2 x 3" Hex, Heao I j
LocKWASHER, |/2" 2 ’




CHASSIS

GENUINE
@ PaRTS

PART REF.
NUMBER MO, DESCRIPTION SERIAL NUMBER NO.
REQ'D
15041 H 29 | STeeriNe BrRAKE Rop Enp Pin N
Cotter Pin, 1/8 x 3/4v n
53508 DX 30 | STeerinGg BRAKE Rob WiTH WELDED Yoke ENDS 2
k6023 D 32 | STeERING BRAKE PIvoT LEVER BUSHING L
8439 DAX | 33 |STeErine Brake Pivor LEVER WITH 2 BusHinegs, 46023 D 2
Y602k D 34 | Steerine Brake Pivor SHart (Oroer 480L5 D) TCB 501 7o 3030 2
L5045 D 34 [steering Brake Pivor Suart (WiLL Work ror 4602k D) TCB 3031 Up 2
L6025 D 35 |STEERING BRAKE PIvoT SHAFT STup 2
LOCKWASHER, | /2" 2
L6027 D 36 |SteerING BRAKE BAND ADJUSTING BoLT 2
Hex. Nut, /2™ N.F. 2
41506 D 37 |S7Eerivec Brake Bano ApuusTing BoLT Pin 2
HAND BRAKE
602 D Hano BRAKE LEvER PawL HoLDER ( (®)Usep on Mooifien UniTs Aoams 70, 75, 80 ano 86) |
Cap Screw, 5/16 % 1-1/2" N.F. Hex Heao L
LockwasHer, 5/16" 4
Lhoé pB Hano Brakt LEVER PawL ((DUsep on MooiriEo UniTs Apams 70, 75, 80 awo 86) [
14898 DX Hanp BrRAKE LeEvER GRIP WiTH Pin, 1197 T
{ ®)Usep on MobiFiEp UNITS Apams 70, 75 ano 80) |
20899 DAX Hanp BRAKE LEVER wiTH Grip, |L4398 DX .
(®Useo on MopiFiep UniTs Apams 70, 75, 80 Ano 86) 1
20901 D Hano Brake LEVER PawL CONNECTING Rob
(@ Usep on MopiFiep UniTs Aoaus 70, 75, 80 awo 86) [
20909 D Tano BRAKE LEvER RATCHET ((3)Usep on MopiFiep UNiTs Apams 70, 75, 80 ano 86) !
1197 T HaAND BRAKE Lever GRIP Pin ( (®)Usep on MopiFIED UNITS ADAMS 70, 75 AND 80) |
1825 1 HanD Brake Lever Pawl Sprine ( ()Useo on Mooir(E0 UniTs Apams 70, 75, 80 ano 86) [

@ — For TABULATION OF MODIFICATIONS SEE |NTRODUCTION PAGE

(Revised 2-"4L




